
Parts Breakdown
140-15845-D

4

EXISTING BOLT

EXISTING AXLE,
BEARING, AND
FLANGE

5

EXISTING NUT

2

1

12

7

6

20

4 PISTO
N

23

17

19

18

21

22

3

15

16

NOTE:
LEFT HAND VERSION SHOWN

SRP DRILLED/SLOTTED
PATTERN ROTOR

13

14

27
SWITCH, EPB, WITH PIGTAIL
(NOT SHOWN)

28
WIRING HARNESS, EPB,
UNIVERSAL (NOT SHOWN)

29
CONTROL UNIT, EPB
(NOT SHOWN)

GT ASYMMETRICAL GROOVE
PATTERN ROTOR

NOTE:
THE POSITION OF THE CALIPERS AND
BRACKETS SHOWN IN THIS DIAGRAM
ARE FOR ILLUSTRATIVE PURPOSES
ONLY.  THE ACTUAL POSITIONS TO
FIT A SPECIFIC APPLICATION WILL
NEED TO BE DETERMINED BY THE
INSTALLER OF THIS KIT.

10

11

24
8

9

26

25ADD LOCTITE® 271
(SEE INSTRUCTIONS)

ADD LOCTITE® 271
(SEE INSTRUCTIONS)

ADD LOCTITE® 271
(SEE INSTRUCTIONS)

ADD LOCTITE® 271
(SEE INSTRUCTIONS)

ADD LOCTITE® 271
(SEE INSTRUCTIONS)

LUBRICATE THREADS
(SEE INSTRUCTIONS)

1
1
2
3
4
5
6
7
8
9

10
11
12
13

13A
14
14
15
16
17

17A
18
19
20
21
22
23
24

24A
25
26
27
28
29

2
2
2
2
4
4

16
4
2
4
4
2
2
2
2
2
2

24
24

2
2
4
4
2

16
4
1
2
2
4
4
1
1
1

250-15858
250-16157
250-11223
250-15853
230-10022
240-10190
240-1159
240-10306
250-15852
230-10331
240-10190
300-16065
300-11337
160-8402/03
160-8400/01-BK
170-15860
170-15859
230-8037
240-11240
120-11782-BK
120-11782-RD
230-9183
240-10190
230-9079
240-1159
300-7392
150-8855K
120-15702/03-BK
120-15702/03-RD
230-15836
240-10190
300-15936
610-15588
620-15487

Backing Plate, 2.50 Offset (for kit 140-15845)
Backing Plate, 2.36 Offset (for kit 140-16132)
Retainer, Bearing
Bracket, Mounting, Service Caliper
Bolt, 3/8-16 x 1.50 Long, Hex Head
Washer, .391 I.D. x .625 O.D. x .063 Thick
Shim, .035 Thick
Shim, .016 Thick
Bracket, Mounting, EPB Caliper
Bolt, 3/8-16 x 1.75 Long, Hex Head
Washer, .391 I.D. x .625 O.D. x .063 Thick
Spacer, .525 Long
Adapter, Rotor Registration
Rotor, GT, 1.10” x 14.00” Dia, 12 x 8.75” Bolt Circle (right and left)
Rotor, Black, SRP Drilled/Slotted (right and left)
Hat, 5 x 4.50/4.75/5.00, 2.035 Offset, 12 x 8.75” Bolt Circle (for kit 140-15845)
Hat, 5 x 4.50/4.75/5.00, 1.625 Offset, 12 x 8.75” Bolt Circle (for kit 140-16132)
Bolt, 1/4-20 x .75 Long, 12 Point
Washer, .265 I.D. x .500 O.D. x .063 Thick
Caliper, Forged Superlite, Black
Caliper, Forged Superlite, Red
Nut, 3/8-24, Self-Locking, 12 Point
Washer, .391 I.D. x .625 O.D. x .063 Thick
Stud, 3/8-16 x 3/8-24 x 3.15 Long (pre installed in bracket)
Shim, .035 Thick
Spacer, .573 Long
Pad, BP-10 Compound, Axle Set
Caliper, EPB, Black (right and left hand)
Caliper, EPB, Red (right and left hand)
Bolt, 3/8-24 x .875 Long, Hex Head
Washer, .391 I.D. x .625 O.D. x .063 Thick
Switch, EPB, with Pigtail (not shown)
EPB Wiring Harness, Universal (not shown)
EPB Control Unit (not shown)

ITEM NO. PART NO. DESCRIPTION QTY

NOTES: Part Number 230-8008, Rotor Bolt Kit, includes P/N’s 230-8037 and 240-11240
Part Number 230-10312, Superlite Caliper Bracket Mounting Bolt Kit, includes P/N’s 230-10022, 240-1159, 240-10190 & 240-10306
Part Number 230-15861, EPB Caliper Mounting Bolt Kit, includes P/N’s 230-15836 and 240-10190
Part Number 230-15862, EPB Caliper Bracket Mounting Bolt Kit, includes P/N’s 230-10331, 240-10190 and 300-16065
Part Number 250-15855, Superlite Caliper Bracket Kit, includes P/N’s 230-9079, 230-9183, 240-1159, 240-10190, 250-15853 & 300-7392
Item 13A is an optional item and is included in the “-D” drilled rotor kits.  Add ”-D” to end of part number when ordering.
Items 17A and 24A are optional items and included in the “-R” red caliper kits.  Add “-R” to end of part number when ordering.

www.wilwood.com
www.wilwood.com
http://www.wilwood.com/Search/PartNoSearch.aspx?itemno=11387
www.wilwood.com



